
A

E

D

D

C

C

F

B

A
B

E

F

形   名
CM9UBYRe v.2

47
43

47

69
70

71

73
74

75
76

78

72

77

85

86
87

88

89
90

91

79
75

80

76

77

75
82 83

84

7
8

9
10

11
12

13
14

15

1

2

1

3
4

25
26

5
6

27

33

34
35

36

37

38

39
40

44

58

59

93

46

48

60

42
41

49

50

51

41 57
54

56

53

52

55

64
65

66
64

61

62
63

67

68

48

81

16
17

18

28

29
30

31
32

20

21

22
23

24A

19

75

501 502

503

48

92

～46

60 93～

56 57

68

33～ 44

www.htp-dtr.pl



CM9UBY

PARTS
ITEM
No.

CODE No. DESCRIPTION USED
No.

REMARKS

985597 21 BOLT M14

323993 1 INCLUD.12 PIPE HANDLE SET

306888 13 PUSHING BUTTON

320219 14 SPRING

320218 15 O-RING

306890 16 LOCK PIN

939540 17 RETAINING RING FOR D10 SHAFT (10 PCS.)

326722 18 COUPLING COVER

326721 49 COUPLING DAMPER

326720 110 COUPLING

949236 211 MACHINE SCREW M5X10 (10 PCS.)

326723 112 BEARING COVER (B)

6302VV 113 BALL BEARING 6302VVCMPS2L

990852 114 FELT PACKING (B)

326727 115 SPINDLE

320228 116 SEAL PLATE

320227 117 PACKING GLAND

994192 418 HEX. SOCKET HD. BOLT (W/FLANGE) M5X16

328698 1 INCLUD.9,1019 GEAR (A) ASS'Y

320220 120 BEARING COVER (A)

* 360594U 1 INCLUD.30,31,69,7021 ARMATURE ASS'Y 110V-120V

* 360777E 121 ARMATURE 220V-230V

320215 122 FAN GUIDE

984271 223 HEX. HD. TAPPING SCREW D5X75

* 340682C 124 STATOR 110V-120V

340682F 124A STATOR 220V-240V

984509 225 SEAL LOCK HEX. SOCKET HD. BOLT M5X14

323209 426 TAPPING SCREW (W/FLANGE) D5X35 (BLACK)

326717 1 INCLUD.3-627 GEAR COVER ASS'Y

320226 128 SPECIAL NUT M10

320221 129 SEAL WASHER

320222 130 FELT PACKING

6301VV 131 BALL BEARING 6301VVCMPS2L

994208 132 RUBBER RING (B)

328754 133 HOSE BAND

328748 134 DUST DUCT

328752 135 COVER (B)

136 HITACHI LABEL (B)

997467 237 KNOB NUT

328758 138 ADAPTER

328761 139 RING

305720 240 TAPPING SCREW (W/FLANGE) D4X12

324877 241 BOLT (SQUARE) M6X57

328759 142 ADAPTER (A)

328760 143 ADAPTER (B)

324865 144 DUST CAP

885414 146 HOLDER SLEEVE (B)

328841 147 SLEEVE

314622 248 WING NUT M6

311492 149 LABEL

673489 150 RETAINING RING (E-TYPE) FOR D5 SHAFT

321546 151 SET PIN

321545 152 LEVER

306887 153 BOLT M8X22

949457 154 SPRING WASHER M8 (10 PCS.)

321544 155 SET PIECE

328745 1 INCLUD.49-5556 WHEEL GUARD ASS'Y

1*:ALTERNATIVE PARTS
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CM9UBY

PARTS
ITEM
No.

CODE No. DESCRIPTION USED
No.

REMARKS

328843 157 BOLT (A)

937909Z 158 WHEEL NUT M14X2

937907Z 159 WHEEL WASHER (A)

328749 160 COVER (A)

328750 161 HOLDER

314429 162 SPRING

328751 163 POCKET GUIDE

974577 864 RETAINING RING (E-TYPE) FOR D7 SHAFT

328755 465 ROLLER

328756 266 ROLLER SHAFT

328757 267 BOLT (SQUARE) M5

328747 168 BASE

320216 169 DUST SEAL

6000VV 170 BALL BEARING 6000VVCMPS2L

321536 171 BEARING BUSHING

172 HITACHI LABEL

326712 1 INCLUD.7173 HOUSING ASS'Y

326715 174 BRUSH COVER

305812 875 TAPPING SCREW (W/FLANGE) D4X16 (BLACK)

* 999061 176 CARBON BRUSH 7X17X22.5 (1 PAIR)

* 999089 176 CARBON BRUSH (AUTO STOP TYPE) (1 PAIR)

* 999061 2 FOR GBR76 CARBON BRUSH 7X17X22.5 (1 PAIR)

322323 277 BRUSH HOLDER SET

326713 178 HANDLE (A)

326716 179 BRUSH COVER

180 NAME PLATE

326726 181 HANDLE DAMPER

326724 182 O-RING

326725 183 O-RING

320236 184 RESISTOR

* 320235 185 SWITCH (2P PILLAR TYPE) W/SAFETY LOCK

* 320371 1 FOR FRA,HOL,BEL,GBR,NOR,DEN85 SWITCH (2P PILLAR TYPE) W/SAFETY LOCK

960266 186 CORD CLIP

984750 287 TAPPING SCREW (W/FLANGE) D4X16

326714 188 HANDLE (B)

981373 2 FOR CORD89 TUBE (D)

940778 190 CORD ARMOR D10.7

* 321537 1 (CORD ARMOR D10.7)91 CORD

* 321539 1 (CORD ARMOR D10.7) FOR GBR (110V)91 CORD

* 500460Z 1 (CORD ARMOR D10.7) FOR GBR (230V)91 CORD

328744 1 INCLUD.33-44,46-48,56,57,60-68,9392 DUST COVER ASS'Y

944950 193 U-NUT (B) M8

STANDARD ACCESSORIES

OPTIONAL ACCESSORIES

EXCEPT FOR GBR

STANDARD ACCESSORIES
ITEM
No.

CODE No. DESCRIPTION USED
No.

REMARKS

320994 1501 ADAPTER

937913Z 1502 WRENCH

328844 1503 CASE (A)

OPTIONAL ACCESSORIES

2*:ALTERNATIVE PARTS
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CM9UBY

OPTIONAL ACCESSORIES
ITEM
No.

CODE No. DESCRIPTION USED
No.

REMARKS

310338 1601 SUPER WASHER

1602 DIAMOND WHEEL 230MMXD40-D22.2 HOLE

3*:ALTERNATIVE PARTS
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